Nl Riwall

1102801
1110800

1055000

@/ 1105000

11072

301 1112900 \

1110006 7 {%
0 6821Ml 105241)0”//?71'053800

T 0167310
1108900557~ W,

&

1108300

Lo

1110101

) 1342600
0186611 >

585
3

L

1108000 1105600

\\\\@~
1108600 =
e 1108200 7_
X

1058200 %i | 1054100 i
1341300 / ) i L
0964810 /] R, 1108500

- oy o 1108400
1342500 o 1342210 1105901 ..

1342900

1106710

‘ RI 12099-40A3

‘ 2017.02.27 V2



Spare parts list for LE12099-40A3

Description(En) QTY

1050110 [Blade screw

1050210 |Washer

1106710 |16 inch blade 400mm

1050411 (Blade adapter

1050611 |Liner bushing ¢21X@p11X5

1105200 |key 4.75*5.5*40

1341900 [belt cover

1342900 [Belt 2630

13422101 o ck(Black)

1105901 [7" wheel cover(Pantone1375C Orrange)

0057411 |Nut M8

1106100 |7"wheel assy

1108400 |Right spring for front axel

1341200 |Left spring for front axel

1106300 |axle sleeve

1342300 |Front axel

1054400 [Transmission gear pin0

1054100 [Holdfast

1054000 (Screw M6*16

0186611 |Nut M6

1342600 [Gear box assy

1052500 [Holdfast

1342400 |Rear axel

1053800 (Left Gear Assy

0167310 |Circlip @12

1052400 (washer ¢13xp20x2

1110000 [Inner wheel

1112900 [Screw M6*14

1107301 [Height adjuster

0068211 |Nut M6

YNNI N N E N E R NN NN R RN EI NG RN R R R

1108900 [Side deflector spring

1342100

N

8 inch wheel assy

1342001 (wheel cover with 8inch(Pantone1375C Orrange)

1052300 |R-gear

1107100 [screw

1341400 |Cutting height rod

1108700 [spring

0253911 [Screw M8X18

Rl RN

1107500 (Left handle support

1112100

=Y

cable protecting bush

1106501 [Rear cover(Pantone1375C Orrange)

1057600 |Square neck bolt M8x18

1054500 [Screw M8X30

NN

1105000 |Engine




1055000

Clip

1110800

Inferior Handle

1107700

Upper handle

1109000

Flameout cable

0187310

Screw M6X35

1055901

Brake lever(Pantonel375C Orrange)

1059400

Handle Tube

1056001

Coupling lever(Pantonel375C Orrange)

1056200

Nut M6

1056300

Cable fixing seat

1341800

Brake cable

1109101

collection bag(With Riwall logo)

1107900

Grass box bracket

1107800

Rope Guide Support

1108300

M8*45

1110101

Knob(Pantone1375C Orrange)

1105600

Circlip @5

1108000

Rear deflector pole

1108600

Spring

1108200

Right handle support

1058200

Bolt M5X12

1341300

Gear plate

0964810

Nut M5

1342500

spring

1102801

Grass catcher(With Riwall logo)

Rl - N R RN RIR R R PRkl R, R~




9210311

9703911

—— @T 9212311 %

9613002

gHaoﬂ/J 9212911

¢ 9213111
s000006 (000 \\%
9700111

9701011 N

Wj 9211711 2

9214211
l/uﬂ

9703811

oToo0L2 9503211
9635004 86;
9301213 >\ 9211111l QLR

— om0 W\u\ ~ 88
/ "

U 0216700 g ¥\

e
“ /memmog\ \
\

! 9216910

'

9010113 m
. 9401000 )
9215310
M M =\
—_—

- 9009306 /

4 9009206 Q
Q

\ =

9701611

9216011 @i\ \
7 9710511 [~ T <o101213 \é\% —
9629001

9503311
P e L
9710613 m w _m m
2017.5.20 -Version 1 - CHEN N m 9701111




Spare parts list for DS325 Engine

Reference no [English name QTY
9701111 Bolt M6*35 7
9629001 Speed limiting gear assembly 1
9216300 Wear-resistant gasket 1
9009206 Speed limiting gear 1
9216100 Speed limit gear shaft 1
9709211 Swing bar shim 1
9009306 Sliding sleeve 1
9633001 Crank case assy 1
9710213 Oil sealing 1
9101213 Crank case 1
9209311 Speed limit gear plate 1
9701611 Screw 12
9709111 Dowel pin,casecover 2
9215310 Lifter,Valve 2
9401000 Packing,casecover 1
9010113 Camshaft Assembly 1
9100913 Crankshaft Assembly 1
9209913 Crankshaft semicircle key 1
9638002 Shroud assy,upper 1
9706611 Washer ¢6.2X¢p12X1 2
9213410 Governor swing lever 1
9709613 Swing rod oil seal6x11x4 1
9502911 Swing lever R pin 1
9502511 Spring,Governor 1
9709311 T Screw M6X21 1
9213611 Governor arm 1
9703811 Nut S10-M6 5
9214211 Clip,fuel line 2
9300906 Fuel line 1
9008013 filter 1
9700111 Screw M8X45 5
9213111 Washer @8x¢@36x1.5 2
9212911 Fuel tank spacer 1
9613002 Fuel tank assy 1
9010506 Fuel tank lid 1
9009006 Fuel tank 1
9301106 Shock absorber 2
9213211 Wind deflector 1
9212611 Respirator valve plate 1

Cross head semi circle self tapping

9704811 2
screw

9301413 Gasket,Breather Chamber 1

9212111 Cap,Breather Chamber 1

9212711 Fuel Tank bracket 1




9212411 Double end step stud of wind shield B 2
9212311 Wind shield bushing 3
9703911 Six angle flange face slip nut 1
9211911 Pulley,Starter 1
9007624 Fan,recoil starter 1
9100513 Flywheel Assembly 1
9619001 Brake assembly 1
9701011 Bolt 2
9211711 Double end step stud of wind shield A 1
9617001 Ignition coil assy 1
9400600 Cylinder head gasket 1
9210113 Pin, Dowel 2
9615001 Crank case assy 1
9709813 Oil sealing 1
9100713 Crank case 1
9709713 Bearing GB6203 1
9209411 Rod,Governor 1
9503011 Spring, Throttl Return 1
9627001 Carburetor Assembly 1
9010306 Insulator,carburetor 1
9401200 Packing,carburetor 2
9215510 Valve,In 1
9215710 Valve Exhaust 1
9211511 Muffler stud M6 1
9400800 Muffler heat insulation pad 1
9634001 Muffler COMP 1
9007306 Engine cover 1
9610001 Starter Comp,Recoil 1
9705111 Nut M6 3
9211310 Shield,out muffler 1
9709013 Spark pulg 1
9210311 Cover comp,cylinder head 1
9301213 Packing,headcover 1
9635004 Valve rocker assembly 1
9216500 Union nut 2
9216700 Adjusting nut 2
9216910 Valve rocker 2
9217110 Valve rocker arm bolt 2
9503211 Spring,Valve 2
9210610 Seat, valve spring,in 2
9211111 Plate,Push Rod Guide 1
9214910 Rod,Push 2




9100313 Cylinder head 1
9209711 Bolt, Stud 2
9401400 Air inlet gasket 1
9300602 Rubber primer 1
9635001 Rod Assembly., Connecting 1
9637001 Gauge COMP., Oil Lever 1
9009806 Gauge COMP., Oil Lever 1
9710313 O sealing washer 1
9009506 Oil Lever support 1
9710413 O sealing washer 1
9710711 Oil gauge retaining bolt 1
9710511 Bolt M10*1.25*16 1
9710613 Washer 10.5*16*1.5 1
9503311 Clip, Piston 2
9216011 Pin, Piston 1
9636001 Pistion+piston ring assy 1
9101413 Piston 1
9217313 Guide 2
9217513 Backing ring 1
9217713 Second piston ring 1
9217913 First piston ring 1
9616001 Air filter assy 1
9008606 bottom cover,air cleaner 1
9401900 foam 1
9008206 cover,air cleaner 1
9300706 Tube,Breather 1




	le12-sp.pdf
	List1

	DS325 Engine.pdf
	DS325-sP.pdf
	List1





